WHITE PAPER

Antithrombotic Therapy in Patients With Atrial Fibrillation Treated With Oral Anticoagulation Undergoing Percutaneous Coronary Intervention A North American Perspective-2018 Update

ABSTRACT: The optimal antithrombotic treatment regimen for patients with atrial fibrillation undergoing percutaneous coronary intervention with stent implantation represents a challenge in clinical practice. In 2016, an updated opinion of selected experts from the United States and Canada on the treatment of patients with atrial fibrillation undergoing percutaneous coronary intervention was reported. After the 2016 North American consensus statement on the management of antithrombotic therapy in patients with atrial fibrillation undergoing percutaneous coronary intervention, results of pivotal clinical trials assessing the type of oral anticoagulant agent and the duration of antiplatelet treatment have been published. On the basis of these results, this focused update on the antithrombotic management of patients with atrial fibrillation undergoing percutaneous coronary intervention recommends that a non-vitamin K antagonist oral anticoagulant be preferred over a vitamin K antagonist as the oral anticoagulant of choice. Moreover, a double-therapy regimen (oral anticoagulant plus single antiplatelet therapy with a P2Y₁₂ inhibitor) by the time of hospital discharge should be considered for most patients, whereas extending the use of aspirin beyond hospital discharge (ie, triple therapy) should be considered only for selected patients at high ischemic/ thrombotic and low bleeding risks and for a limited period of time. The present document provides a focused updated on the rationale for the new expert consensus-derived recommendations on the antithrombotic management of patients with atrial fibrillation treated with oral anticoagulation undergoing percutaneous coronary intervention.

Dominick J. Angiolillo, MD, PhD Shaun G. Goodman, MD Deepak L. Bhatt, MD, **MPH** John W. Eikelboom, MD Matthew J. Price, MD David J. Moliterno, MD Christopher P. Cannon, MD Jean-Francois Tanguay, MD Christopher B. Granger, MD Laura Mauri, MD David R. Holmes, MD C. Michael Gibson, MD David P. Faxon, MD

Key Words: anticoagulants **=** atrial fibrillation **=** platelet aggregation inhibitors **=** stents

© 2018 American Heart Association, Inc.

https://www.ahajournals.org/journal/circ

he optimal antithrombotic treatment regimen for patients with atrial fibrillation (AF) undergoing percutaneous coronary intervention (PCI) with stent implantation represents a challenge in clinical practice.^{1–4} Patients with AF undergoing PCI would theoretically require treatment with the combination of oral anticoagulation (OAC) and dual antiplatelet therapy with aspirin and a P2Y₁₂ inhibitor, also known as triple antithrombotic therapy, to optimally reduce the risk of cardioembolic and coronary thrombotic complications.¹⁻⁴ However, triple therapy substantially increases the risk of bleeding, underscoring the need to define antithrombotic strategies associated with a lower risk of bleeding while maintaining efficacy in patients with AF undergoing PCI.¹⁻⁴ In 2016, an updated opinion of selected experts from the United States and Canada on the treatment of patients with AF undergoing PCI was reported.⁵ This North American perspective provides a pragmatic approach to the treatment of these high-risk patients and does not represent a guideline because it is not endorsed by a cardiovascular society. Since then, results of pivotal clinical trials assessing the type of OAC agent and the duration of antiplatelet treatment have been published, prompting the need to refine some of these recommendations.^{6,7} Given the relevance of this new information, the expert consensus group reconvened to provide an update focused on the management of antithrombotic therapy in patients with AF treated with OAC undergoing PCI.

ADVANCES IN THE MANAGEMENT OF ANTITHROMBOTIC THERAPY IN PATIENTS WITH AF UNDERGOING PCI

Our 2016 recommendations indicated that in patients with AF treated with stents (requiring antiplatelet therapy), the choice of OAC (vitamin K antagonist [VKA] or non-VKA oral anticoagulant [NOAC]) be at the discretion of the provider, with patients informed on the riskbenefit profiles of each agent based on available data.⁵ However, the results of 2 randomized clinical trials have subsequently become available: PIONEER AF-PCI and RE-DUAL PCI.^{6,7} Both of these tested an NOAC (rivaroxaban or dabigatran) in combination with antiplatelet therapy in patients with AF undergoing PCI.^{6,7} Results of these trials are described in detail elsewhere and summarized in Table 1. In brief, both studies support the concept that an NOAC in combination with single antiplatelet therapy (SAPT) with a P2Y₁₂ inhibitor (without aspirin), a strategy known as double antithrombotic therapy, is superior to a strategy of triple therapy consisting of the combination of a VKA and dual antiplatelet therapy in reducing bleeding complications.^{6,7} The more favorable safety profile associated with a double antithrombotic treatment regimen occurred without

any apparent tradeoff in efficacy.^{6,7} The outcome of all-cause mortality plus hospitalization also appears to be reduced as a consequence.⁸ These trial results add to the results of the 2 previously reported randomized trials in which a VKA was tested in combination with different antiplatelet therapy regimens.^{9,10} In particular, the WOEST trial supports the double antithrombotic treatment regimen strategy by showing that in patients undergoing PCI and taking VKA, the use of clopidogrel without aspirin was associated with a significant reduction in bleeding complications and no increase in the rate of thrombotic events compared with a triple therapy strategy in which aspirin therapy was maintained in combination with VKA and clopidogrel.⁹

A meta-analysis of the 3 trials testing double versus triple therapy was recently reported.^{11,12} Although the duration of triple therapy and the anticoagulants used in each study differed, this meta-analysis demonstrated a halving of the odds of major and minor bleeding with double therapy compared with triple therapy (odds ratio, 0.48; 95% confidence interval, 0.34-0.68; P<0.001) with no apparent increase in major adverse cardiovascular events (eg, death, myocardial infarction, revascularization, thromboembolic events, or stent thrombosis; odds ratio, 0.91; 95% confidence interval, 0.64–1.29: P=0.61). Similar results have been reported in other meta-analyses.^{13,14} Additional trials studying the use of other NOACs (apixaban and edoxaban) are ongoing.^{15,16} Moreover, the AUGUSTUS trial (Apixaban in Patients With Atrial Fibrillation and ACS/PCI - Design, Rationale, and Status) is testing aspirin versus no aspirin in a factorial design, along with apixaban versus warfarin, thus directly testing the benefit and risk of dropping aspirin with both warfarin and NOAC.¹⁶

UPDATED FOCUSED EXPERT CONSENSUS RECOMMENDATIONS

On the basis of the recent advances in the field described above, we provide here an update on our recommendations focused on antithrombotic treatment considerations for patients with AF treated with OAC undergoing PCI. A summary of key updates is provided in Table 2. The definitions of risk (ischemic and bleeding) and recommendations on other aspects of management of these patients, including preprocedural consideration (ie, appropriateness criteria for PCI and risk stratification), procedural considerations (ie, vascular access and intraprocedural anticoagulation), and postprocedural considerations (ie, adjunctive therapies and other bleeding reduction strategies), remain unchanged and are described in detail in our 2016 consensus document⁵ (Figure 1). We also refer to other consensus documents for a background description on the topic.^{17–24} Given the safety profile of new-genera-

Table 1.	Summary of	the PIONEER	AF-PCI and	RE-DUAL	PCI	Trials
----------	------------	-------------	------------	----------------	-----	--------

	-								
Trial	Patient Population	Indication for PCI	Primary Safety End Point	Secondary Efficacy End Point	End Points	1	Freatment Arm	ns and Outcome	es
RE-DUAL AF wi PCI stent (I CrCL> No m witi No str	AF with PCI and stent (DES, 82.6%) CrCL>30 mL/min No major bleed within 1 mo	F with PCI and tt (DES, 82.6%) CL>30 mL/min o major bleed within 1 mo n=2725	ISTH major or clinically relevant nonmajor bleeding	Death, MI, stroke, SE, or unplanned revascularization		Warfarin with ASA* and P2Y ₁₂ inhibitor†	Dabigatran 110 mg twice daily and P2Y ₁₂ inhibitor†	Dabigatran 150 mg‡ twice daily and P2Y ₁₂ inhibitor†	
	No stroke within 1 mo n=2725				Safety	26.9%	15.4%	20.2%	<i>P</i> <0.001 for D110 vs W <i>P</i> =0.002 for D150 vs W
					Efficacy	13.4%	15.2%	11.8%	P=0.005 (NI) for D combined vs W
									<i>P</i> =0.30 for D110 vs W <i>P</i> =0.44 for D150 vs W§
PIONEER AF-PCI	AF with PCI and stent (DES, 66.1%) CrCI >30 mL/min No major bleed within 1 mo	ACS, 51.6%	S, 51.6% Any clinically significant bleeding	y CV death, MI, stroke		Warfarin with ASA and P2Y ₁₂ inhibitorl	Rivaroxaban 2.5 mg twice daily with ASA and P2Y ₁₂ inhibitorl	Rivaroxaban 15 mg daily¶ and P2Y ₁₂ inhibitorl	<i>P</i> <0.001 for R2.5 vs W <i>P</i> <0.001 for R15 vs W
	12 mo No prior stroke or TIA n=2124			Safety	26.7%	18.0%	16.8%	P<0.001 for R2.5 vs W P<0.001 for R15 vs W	
		11-2124			Efficacy	6.0%	5.6%	6.5%	<i>P</i> =0.75 for R15 vs W P=0.76 for R2.5 vs W

Although dabigatran 110 mg twice daily was tested in the RE-LY trial, this dose is not approved in the United States for stroke prevention in atrial fibrillation. R2.5 and R15 dosing regimens were not tested in the ROCKET-AF trials and are not approved for stroke prevention in AF. ACS indicates acute coronary syndrome; AF, atrial fibrillation; ASA, aspirin 75 to 100 mg daily; CrCl, creatinine clearance; CV, cardiovascular; D, dabigatran; D110, dabigatran 100 mg twice daily; D150, dabigatran 150 mg twice daily; DES, drug-eluting stent; GI, gastrointestinal; ISTH, International Society of Thrombosis and Haemostasis; MI, myocardial infarction; NI: non inferiority; PCI, percutaneous coronary intervention; R15, rivaroxaban 15 mg daily; R2.5, rivaroxaban 2.5 mg twice daily; SE, systemic embolism; TIA, transient ischemic attack; and W, warfarin.

*Aspirin discontinued at 1 month (bare metal stents) or at 3 months (DES).

+Clopidogrel or ticagrelor; ticagrelor was prescribed in 12% of enrolled patients.

*Patients >80 years of age outside of the United States were randomized to only warfarin or dabigatran 110 mg twice daily.

§The individual comparisons for D110 and D150 with W had slightly different control groups, with event rates of 13.4% and 12.8%, respectively.

IClopidogrel, prasugrel, or ticagrelor; clopidogrel was used in 94% of the enrolled population.

¶Rivaroxaban 10 mg daily if CrCl was 30 to 50 mL/min.

tion drug-eluting stents, the recommendations provided on antithrombotic regimens in this document apply regardless of stent type.^{25,26} In fact, results of the PIO-NEER AF-PCI and RE-DUAL PCI trials showed consistent findings supporting the benefit of a double therapy approach regardless of stent type.^{6,7}

Oral Antithrombotic Therapy

Patient preference should be accounted for in this decision-making process of selecting antithrombotic agents. Indeed, costs may have an impact on the choice of therapy. In this section, we report our group consensus on the choice, combination, and duration of

antithrombotic treatment regimens for this population. In line with our 2016 document and because of the extremely limited data for patients who may have other indications for OAC (eg, prosthetic heart valves, pulmonary embolism, transcatheter aortic valve replacement, medically managed acute coronary syndromes), only antithrombotic treatment for patients with AF undergoing PCI is addressed.⁵

OAC Treatment

Choice of Agent and Duration of Therapy

On the basis of the most recent advances in the field among patients with AF undergoing coronary stent**STATE OF THE ART**

Table 2. Summary of Key Ch	anges Between 2016 and 2018 Exper	t Consensus on Antithrombotic Ma	anagement of Patients With AF	Undergoing PCI
----------------------------	-----------------------------------	----------------------------------	-------------------------------	----------------

	2016 Expert Consensus	2018 Expert Consensus Update
Choice of anticoagulant	Both VKAs and NOACs may be considered, with choice of agent at the discretion of the treating physician and taking into consideration patient preference	An NOAC (rather than a VKA) should generally be preferred in most patients unless contraindicated
Choice of P2Y ₁₂ inhibitor	Clopidogrel is the P2Y ₁₂ inhibitor of choice; avoid prasugrel or ticagrelor	Clopidogrel is the P2Y ₁₂ inhibitor of choice; ticagrelor may represent a reasonable treatment option in patients at high ischemic/thrombotic and low bleeding risks; avoid prasugrel
Strategy (double vs triple therapy)	DAPT in adjunct to OAC (ie, triple therapy) should not extend to a full 12 mo; consider SAPT (preferably clopidogrel and dropping aspirin) in adjunct to OAC (ie, double therapy) as early as possible (0 to 6 mo after stenting), depending on the ischemic/thrombotic and bleeding risk profiles	A double-therapy regimen (OAC plus P2Y ₁₂ inhibitor) immediately after hospital discharge should be considered for most patients, whereas extending the use of aspirin beyond hospital discharge (ie, triple therapy) should be considered only for patients at high ischemic/thrombotic and low bleeding risks and for a limited period of time (eg, 1 mo)

AF indicates atrial fibrillation; DAPT, dual antiplatelet therapy; NOAC, non-vitamin K antagonist oral anticoagulant; OAC, oral anticoagulation; PCI, percutaneous coronary intervention; SAPT, single antiplatelet therapy; and VKA, vitamin K antagonist.

ing,^{6,7} this expert consensus recommends that an NOAC (rather than a VKA) should generally be preferred in most patients and in the absence of contraindications. Although clinical trials have not been powered to assess differences in ischemic and cardioembolic events, the reduction in bleeding complications with an NOAC (including intracerebral hemorrhage) has been consistent without an apparent tradeoff in efficacy.^{27–31} The lack of head-to-head comparative data between NO-ACs does not allow recommendation for preferential use of 1 agent over another. Nevertheless, for patients on VKA before PCI, this expert consensus also deems it reasonable to continue with the VKA agent after stenting, provided that the patient has been compliant with a well-controlled international normalized ratio and has not experienced related complications.³² A VKA remains the only indicated treatment for patients with AF with moderate to severe mitral stenosis or who have a mechanical prosthetic heart valve and is generally preferred in patients with severe renal dysfunction at the present time.^{21,22} Among patients with AF for whom OAC is recommended, the duration of treatment should be lifelong unless otherwise contraindicated.^{21,22}

Dosing Regimen

NOACs should be dosed according to the manner in which they were tested in the trials of patients with AF undergoing PCI (Table 1).^{6,7} If an NOAC has not been specifically studied in this setting, the doses tested in the pivotal AF trials leading to drug approval should be used (Table 3).^{27–31} Clinical trial data of combining an NOAC with antiplatelet therapy for patients with AF undergoing PCI are available for rivaroxaban (in which doses



Figure 1. Pragmatic algorithm for the management of patients with atrial fibrillation requiring oral anticoagulation (OAC) undergoing percutaneous coronary intervention (PCI).

APT indicates antiplatelet therapy; DES, drug-eluting stent; INR, international normalized ratio; NOAC, non-vitamin K antagonist oral anticoagulant; NSAID, nonsteroidal anti-inflammatory drug; PPI, proton pump inhibitor; SAPT, single antiplatelet therapy; and VKA, vitamin K antagonist.

STATE OF THE ART

	Dabigatran		Rivaroxaban	Anixahan	Edoxaban
Mechanism of action	Direct thror	nbin inhibitor	Anti–factor Xa inhibitor	Anti–factor Xa inhibitor	Anti–factor Xa inhibitor
Clinical trial acronym	RE	E-LY	ROCKET-AF	ARISTOTLE	ENGAGE-AF
CHADS ₂ score (mean)	2	2.1	3.5	2.1	2.8
TTR (median), %	67		58	66	68
Approved dose	150 mg twice daily*	110 mg twice daily*	20 mg once daily (15 mg once daily in selected patients†)	5 mg twice daily (2.5 mg twice daily in selected patients†)	60 mg once daily (30 mg once daily in selected patients†‡)
Stroke or SE, HR (95% CI)	0.66 (0.53–0.82)	0.91 (0.74–1.11)	0.88 (0.74–1.03)	0.79 (0.66–0.95)	0.87 (0.73–1.04)
Ischemic stroke, HR (95% CI)	0.76 (0.60–0.98)	1.11 (0.89–1.40)	0.94 (0.75–1.17)	0.92 (0.74–1.13)	1.00 (0.83–1.19)
Hemorrhagic stroke, HR (95% CI)	0.26 (0.14–0.49)	0.31 (0.17–0.56)	0.59 (0.37–0.93)	0.51 (0.35–0.75)	0.54 (0.38–0.77)
All-cause mortality, HR (95% CI)	0.88 (0.77–1.00)	0.91 (0.80–1.03)	0.85 (0.70–1.02)	0.89 (0.80–0.998)	0.92 (0.83–1.01)
Major bleed, HR (95% Cl)	0.93 (0.81–1.07)	0.80 (0.69–0.93)	1.04 (0.90–1.20)	0.69 (0.60–0.80)	0.80 (0.71–0.91)
GI bleeding, HR (95% CI)	1.50 (1.19–1.89)	1.10 (0.86–1.41)	1.39 (1.19–1.61)	0.89 (0.70–1.15)	1.23 (1.02–1.50)

 Table 3.
 Summary of Randomized Trials of NOACs Compared With Warfarin Therapy in Patients With AF, With Relative Risk Reductions of Major

 Clinical Events
 Summary of Randomized Trials of NOACs Compared With Warfarin Therapy in Patients With AF, With Relative Risk Reductions of Major

AF indicates atrial fibrillation; CI, confidence interval; GI, gastrointestinal; HR, hazard ratio; NOAC, non-vitamin K antagonist oral anticoagulant; SE, systemic embolism; and TTR, time in therapeutic range.

*The US Food and Drug Administration approved dabigatran at a dose of 75 mg twice daily for selected patients with poor renal function, but this dose was not tested in the RE-LY trial. The 110 mg twice daily dose is not approved in the United States for stroke prevention in AF.

tUS labeling: dabigatran: 150 mg twice daily, dose reduction to 75 mg twice daily in patients with creatinine clearance of 15 to 30 mL/min or in patients with creatinine clearance of 30 to 50 mL/min and taking dronedarone or ketoconazole; rivaroxaban: 20 mg once daily, dose reduction to 15 mg once daily in patients with creatinine clearance of 15 to 50 mL/min; apixaban: 5 mg twice daily unless patient has any 2 of the following: age \geq 80 years, body weight \leq 60 kg, or serum creatinine \geq 1.5 mg/dL, then reduce dose to 2.5 mg twice daily; if patient has end-stage renal disease requiring hemodialysis, 5 mg twice daily, reduce to 2.5 mg twice daily if age \geq 80 years or body weight \leq 60 kg; and edoxaban: creatinine clearance of 51 to 90 mL/min, 60 mg once daily; creatinine clearance of 15 to 50 mL/min, 30 mg once daily.

Canadian labeling: dabigatran: 150 mg twice daily; dose reduction to 110 mg twice daily in patients at increased risk of bleeding, including patients \geq 75 years of age with \geq 1 risk factor for bleeding; rivaroxaban: 20 mg once daily, dose reduction to 15 mg once daily in patients with creatinine clearance of 15 to <50 mL/min; apixaban: 5 mg twice daily; if serum creatinine \geq 133 µmol/L and either age \geq 80 years or body weight \leq 60 kg, 2.5 mg twice daily; estimated creatinine clearance 15 to 24 mL/min, no dosage adjustments provided in manufacturer's labeling.

*The US Food and Drug Administration restricted the approval of edoxaban to patients with a creatinine clearance <95 mL/min, but the results provided in the table apply to the entire ENGAGE trial population in whom the approved dose was tested.

Adapted from Angiolillo et al.⁵ © 2016 American Heart Association, Inc.

lower than previously established for stroke prevention were used) and dabigatran (in which the same stroke prevention doses were used).^{6,7} In particular, in patients with AF undergoing PCI, 2 dosing regimens have been tested with both rivaroxaban (15 mg once daily plus SAPT with a P2Y₁₂ inhibitor and 2.5 mg twice daily plus dual antiplatelet therapy for 1, 6, or 12 months) and dabigatran (150 mg twice daily and 110 mg twice daily, both adjunct to SAPT with a P2Y₁₂ inhibitor).^{6,7} In light of the numeric, albeit not statistically significant, increase in ischemic events among patients treated with double therapy with dabigatran 110 mg,⁷ it is reasonable to prefer a 150-mg dosing regimen in patients considered to be at higher thrombotic risk, whereas a 110-mg regimen may be preferred in patients at higher bleeding risk. Studies with apixaban and edoxaban using the previously established stroke prevention dose combined with SAPT (versus dual antiplatelet therapy) are ongoing.^{15,16} For patients and providers who prefer using a VKA, the international normalized ratio should be targeted to the lower end of the therapeutic range (eg, 2.0–2.5).³³

Antiplatelet Therapy

Choice of Agent

After a 325-mg loading dose administration (in aspirin-naïve patients), the maintenance dose of aspirin in patients with AF who have undergone PCI and are also treated with OAC should be 75 to 100 mg/d.^{34,35} More potent P2Y₁₂ receptor antagonists (prasugrel, ticagrelor) are associated with a higher rate of bleeding than clopidogrel.^{36–38} Thus, the lower risk of bleeding complications with clopidogrel makes it the oral P2Y₁₂ receptor inhibitor of choice for most patients with AF undergoing PCI and receiving concomitant OAC treatment. After loading dose (600 mg) administration, clopidogrel should be used at a maintenance dose of 75 mg/d. Although clopidogrel is the P2Y₁₂ receptor inhibitor that has been used most in trials of patients with AF undergoing PCI, there are few data with ticagrelor, particularly in combination with dabigatran, which showed safety and efficacy findings consistent with those of clopidogrel.^{6,7} However, as expected, the rates of bleeding were numerically higher among patients who were treated with ticagrelor compared with those treated with clopidogrel, consistent with the data from PLATO and its higher antiplatelet effect.³⁷ Thus, more data on the use of ticagrelor in combination with OAC are warranted. This expert consensus suggests tailoring the intensity of P2Y₁₂-inhibiting therapy according to risk. Therefore, among patients at high ischemic/thrombotic (eg, patients with acute coronary syndromes) and low bleeding risks, ticagrelor may represent a reasonable treatment option. Ticagrelor should be administered as a 180-mg loading dose and 90-mg twice daily maintenance dose; a 60-mg twice daily maintenance dose regimen immediately after PCI has not been studied. This expert consensus recommends that if ticagrelor is chosen as the P2Y₁₂ agent, concomitant aspirin not be given (ie, avoid triple therapy), as was done in the RE-DUAL PCI trial.⁷ Data on the combination of prasugrel with an NOAC are very limited, but 1 small study found a nearly 4-fold increase in bleeding with triple therapy with prasugrel,³⁹ and thus, the use of this agent is not recommended. Furthermore, this expert consensus continues to recommend against the routine use of platelet function or genetic testing to guide the selection of antiplatelet therapy.⁵

Strategy (Double Versus Triple Therapy) and Duration of Therapy

Randomized clinical trials have shown that a strategy of double antithrombotic therapy, consisting of OAC in combination with a P2Y₁₂ (without aspirin), started at the time of hospital discharge is associated with significantly lower risk of bleeding complications without an apparent tradeoff in thrombotic events compared with triple therapy.^{6,7,9,40} Accordingly, this consensus recommends double therapy for most patients (default strategy; Figure 2). In patients in whom double therapy is considered, aspirin is recommended in the peri-PCI phase. Given the irreversible binding of aspirin to the COX-1 enzyme, residual platelet inhibitory effects persist for the life span of the affected platelet (7–10 days).⁴¹ However, in selected patients considered at high ischemic/thrombotic risk and low bleeding risk, this expert consensus finds it reasonable to continue with aspirin therapy (ie, triple therapy) for a limited period of time after hospital discharge. Although the duration of aspirin treatment is at the discretion of the treating physician, in these selected patients, it is reasonable to extend aspirin therapy up to 1 month after PCI and rarely beyond this time (Figure 2).

The duration of the dual-therapy regimen and thus timing of discontinuation of SAPT should also take into



Figure 2. Management of antiplatelet therapy in patients with atrial fibrillation undergoing percutaneous coronary intervention (PCI) treated with an oral anticoagulant (OAC): 2018 North American expert consensus update.

A double-therapy regimen immediately after hospital discharge should be considered for most patients (default strategy). A non–vitamin K antagonist oral anticoagulant (NOAC) should be preferred over a vitamin K antagonist (VKA) unless contraindicated. Single antiplatelet therapy (SAPT), preferably with a P2Y₁₂ inhibitor, should be started as soon as possible, including at hospital discharge. It is reasonable to extend low-dose aspirin therapy (ie, triple therapy) up to 1 month after PCI in selected patients at high ischemic/thrombotic and low bleeding risks. Clopidogrel remains the P2Y₁₂ inhibitor of choice, but ticagrelor may be considered in selected patients, particularly those at high ischemic/thrombotic and low bleeding risks. Discontinuation of SAPT at 1 year should be considered for most patients who should continue treatment on stroke-prevention doses of OAC. It is reasonable to discontinue SAPT at 6 months after PCI in patients at low ischemic/thrombotic risk and those at high risk for bleeding, whereas continuation with SAPT (in addition to OAC) may be reasonable for select patients with high ischemic/ thrombotic and low bleeding risks. DAPT indicates dual antiplatelet therapy. consideration the ischemic/thrombotic and bleeding risk profiles of the patients (Figure 2). In line with prior recommendations, discontinuation of SAPT at 1 year should be considered for most patients.^{5,20,23} However, in patients at low thrombotic risk and those at high risk for bleeding, it is reasonable to discontinue SAPT at 6 months after PCI. After discontinuation of SAPT, OAC should be continued at full stroke-prevention doses. Therefore, if a reduced dose regimen of rivaroxaban (eq. 15 mg once daily, 10 mg once daily in patients with a creatinine clearance of 30-50 mL/min) was being used, it is important to resume the full recommended dose (20 mg once daily, 15 mg once daily in patients with a creatinine clearance of 30-49 mL/min) after suspension of antiplatelet therapy. Continuation with SAPT (in addition to OAC) may be reasonable for patients with high ischemic/thrombotic and low bleeding risks. The choice of SAPT to use after 1 year (aspirin or clopidogrel) is at the discretion of the treating physician, although it appears to be reasonable to maintain the same antiplatelet drug that the patient was already taking rather than switching.⁴²

NORTH AMERICAN EXPERT CONSENSUS ON THE MANAGEMENT OF ANTITHROMBOTIC THERAPY IN PATIENTS WITH AF UNDERGOING PCI: SUMMARY OF THE 2018 FOCUSED UPDATE

In summary, this expert consensus recommends that for patients with AF requiring the use of OAC and who are treated with stents (requiring antiplatelet therapy), a double-therapy regimen (OAC plus P2Y₁₂ inhibitor) immediately after hospital discharge should be considered for most patients. An NOAC should be preferred over a VKA. The dosing regimen of an NOAC should be that recommended for thromboembolic protection in patients with AF, whereas the use of lower doses is not recommended unless specifically studied in randomized trials (ie, rivaroxaban 15 mg). When different therapeutic dosing options (ie, dabigatran 110 and 150 mg) are available, the intensity of anticoagulant treatment should be tailored according to the bleeding and thrombotic risk profiles of the patient. In patients already on a VKA, continuing with the same agent after PCI may be reasonable, particularly if the patient has been compliant, has a well-controlled international normalized ratio, and has not experienced complications, targeting an international normalized ratio in the lower therapeutic range. The intensity and duration of antiplatelet treatment should also be tailored according to the bleeding and thrombotic risk profiles of the patient. The consistency of significantly lower risk of bleeding with double therapy across major trials argues against the use of a triple-therapy regimen. Therefore, a double-therapy approach should represent the default strategy for most patients, and SAPT, preferably with a P2Y₁₂ inhibitor, should be started as soon as possible, including at hospital discharge. However, it is reasonable to extend low-dose aspirin therapy (ie, triple therapy) for a limited period of time (eq, 1 month) after PCI in selected patients at high ischemic/thrombotic and low bleeding risks. Clopidogrel remains the P2Y₁₂ inhibitor of choice, but ticagrelor may be considered in selected patients, particularly those at high ischemic/thrombotic risk and low bleeding risk. Discontinuation of SAPT at 1 year should be considered for most patients who should continue treatment on stroke-prevention doses of OAC. However, in patients at low ischemic/thrombotic risk and those at high risk for bleeding, it is reasonable to discontinue SAPT at 6 months after PCI, whereas continuation with SAPT (in addition to OAC) may be reasonable for select patients with high ischemic/thrombotic and low bleeding risks.

ARTICLE INFORMATION

Correspondence

Dominick J. Angiolillo, MD, PhD, University of Florida College of Medicine– Jacksonville, 655 W 8th St, Jacksonville, FL 32209. E-mail dominick.angiolillo@ jax.ufl.edu

Affiliations

Division of Cardiology, University of Florida College of Medicine–Jacksonville (D.J.A.). St. Michael's Hospital, University of Toronto, and the Canadian Heart Research Centre, Canada (S.G.G.) Canadian Virtual Coordinating Centre for Global Collaborative Cardiovascular Research Centre, University of Alberta, Canada (S.G.G.). Brigham and Women's Hospital Heart & Vascular Center and Harvard Medical School, Boston, MA (D.L.B., C.P.C., L.M., D.P.F.). Department of Medicine, Population Health Research Institute, Thrombosis & Atherosclerosis Research Institute, Hamilton, Canada (J.W.E.). Division of Cardiovascular Medicine and Gill Heart Institute, University of Kentucky, Lexington (D.J.M.). Department of Medicine, Montreal Heart Institute, Université de Montréal, Canada (J.-F.). Duke Clinical Research Institute, Duke University, Durham, NC (C.B.G.). Mayo Clinic, Rochester, MN (D.R.H.). Division of Cardiology, Department of Medicine, Beth Israel Deaconess Medical Center, Boston, MA (C.M.G.).

Disclosures

Dr Angiolillo reports receiving payments as an individual for consulting fees or honoraria from Amgen, Aralez, AstraZeneca, Bayer, Biosensors, Bristol-Myers Squibb, Chiesi, Daiichi-Sankyo, Eli Lilly, Janssen, Merck, PLx Pharma, Pfizer, Sanofi, and The Medicines Company, as well as for participation in review activities from CeloNova and St. Jude Medical. Dr Angiolillo reports institutional payments for grants from Amgen, AstraZeneca, Bayer, Biosensors, CeloNova, CSL Behring, Daiichi-Sankyo, Eisai, Eli-Lilly, Gilead, Janssen, Matsutani Chemical Industry Co, Merck, Novartis, Osprey Medical, and Renal Guard Solutions. In addition, Dr Angiolillo is the recipient of funding from the Scott R. MacKenzie Foundation and the National Institutes of Health/National Center for Advancing Translational Sciences Clinical and Translational Science Award UL1 TR000064 to the University of Florida and National Institutes of Health/National Human Genome Research Institute U01 HG007269. Dr Bhatt discloses the following relationships - Advisory Board: Cardax, Elsevier Practice Update Cardiology, Medscape Cardiology, Regado Biosciences; Board of Directors: Boston VA Research Institute, Society of Cardiovascular Patient Care; Chair: American Heart Association Quality Oversight Committee; Data Monitoring Committees: Baim Institute for Clinical Research (formerly Harvard Clinical Research Institute, for the PORTICO trial, funded by St. Jude Medical, now Abbott), Cleveland Clinic, Duke Clinical Re**STATE OF THE ART**

Research Institute; Honoraria: American College of Cardiology (Senior Associate Editor, Clinical Trials and News, ACC.org; Vice-Chair, ACC Accreditation Committee), Baim Institute for Clinical Research (formerly Harvard Clinical Research Institute; RE-DUAL PCI clinical trial steering committee funded by Boehringer Ingelheim), Belvoir Publications (Editor in Chief, Harvard Heart Letter), Duke Clinical Research Institute (clinical trial steering committees), HMP Global (Editor in Chief, Journal of Invasive Cardiology), Journal of the American College of Cardiology (Guest Editor; Associate Editor), Population Health Research Institute (clinical trial steering committee), Slack Publications (Chief Medical Editor, Cardiology Today's Intervention), Society of Cardiovascular Patient Care (Secretary/Treasurer), WebMD (CME steering committees); Other: Clinical Cardiology (Deputy Editor), NCDR-ACTION Registry Steering Committee (Chair), VA CART Research and Publications Committee (Chair); Research Funding: Abbott, Amarin, Amgen, AstraZeneca, Bristol-Myers Squibb, Chiesi, Eisai, Ethicon, Forest Laboratories, Idorsia, Ironwood, Ischemix, Lilly, Medtronic, PhaseBio, Pfizer, Regeneron, Roche, Sanofi Aventis, Synaptic, The Medicines Company; Royalties: Elsevier (Editor, Cardiovascular Intervention: A Companion to Braunwald's Heart Disease); Site Co-Investigator: Biotronik, Boston Scientific, St. Jude Medical (now Abbott), Svelte; Trustee: American College of Cardiology; Unfunded Research: FlowCo, Merck, PLx Pharma, Takeda. Dr Cannon reports research grants from Amgen, Arisaph, Boehringer-Ingelheim, Bristol-Myers Squibb, Daiichi Sankyo, Janssen, Merck, and Takeda, as well as consulting fees from Alnylam, Amarin, Amgen, Arisaph, AstraZeneca, Boehringer-Ingelheim, Bristol-Myers Squibb, Eisai, GlaxoSmithKline, Kowa, Lipimedix, Merck, Pfizer, Regeneron, Sanofi, and Takeda. Dr Eikelboom has received consulting fees and/or honoraria and grant support from AstraZeneca, Bayer Boehringer-Ingelheim, Bristol-Myers Squibb, Daiichi-Sankyo, Eli Lilly, GlaxoSmithKline, Pfizer, Janssen, and Sanofi-Aventis. Dr Faxon discloses the following relationships: data safety and monitoring board: Boston Scientific Corp, Medtronic, Behring CLS, Biotronik, Direct Flow, Akebia, Jansen, Stentys, Orbus Neich, Harvard Clinical Research Institute, and Duke Clinical Research Institute; honorarium from the American Heart Association; and stock options in RIVA Medical. Dr Gibson discloses the following relationships: Bayer Corp, Janssen Pharmaceuticals, Johnson & Johnson Corp, Portola Pharmaceuticals, AstraZeneca, Eli Lilly, and The Medicines Company. Dr Goodman receives research grant support and/or speaker/consulting honoraria from Amgen, AstraZeneca, Bayer, Boehringer-Ingelheim, Bristol-Myers Squibb, CSL Behring, Daiichi-Sankyo, Eli Lilly, Ferring Pharmaceuticals, Fenix Group International, GlaxoSmithKline, Janssen/Johnson & Johnson, Matrizyme, Luitpold Pharmaceuticals, Merck, Novartis, Pfizer, Regeneron, Sanofi, Servier, Tenax Therapeutics, Heart and Stroke Foundation of Ontario/University of Toronto, Canadian Heart Research Center and MD Primer, Canadian VIGOUR Center, and Duke Clinical Research Institute. Dr Granger reports the following: research grant support from AstraZeneca, Bayer, Boehringer-Ingelheim, Bristol-Meyers Squibb, GlaxoSmith-Kline, Medtronic Foundation, Daiichi Sankyo, Janssen Pharmaceuticals, Bayer, Pfizer, Novartis, Population Health Research Institute, US Food and Drug Administration, and National Heart, Lung, and Blood Institute, as well as consulting fees from Boehringer-Ingelheim, Bristol-Meyers Squibb, GlaxoSmithKline, Eli Lilly, Medtronic Foundation, Merck & Co. Novartis, Pfizer, Daiichi Sankvo, Rho Pharmaceuticals, Verseon, and Janssen Pharmaceuticals. Dr Holmes reports the following: both the Mayo Clinic and Dr Holmes have financial interest in technology related to this research. That technology has been licensed to Boston Scientific. Dr Mauri reports the following: grants to institution from Amgen, Abbott, Boston Scientific, Boehringer-Ingelheim, and Biotronik, as well as consulting fees from Amgen, Biotronik, Boehringer-Ingelheim, and Medtronic. Dr Moliterno reports being on the Data Safety Monitoring Board for Janssen Pharmaceuticals and having received research grant support from AstraZeneca. Dr Price reports consulting honoraria from AstraZeneca, Boston Scientific, Boehringer-Ingelheim, The Medicines Company, Celanova, Merck, ACIST Medical, Medtronic, St. Jude Medical, Terumo, and W.L. Gore & Associates, Inc, as well as speaking honoraria from Abbott Vascular, AstraZeneca, Boston Scientific, ACIST Medical, St. Jude Medical, and Terumo. Dr Tanguay reports the following relationships: consultant to Abbott Vascular, Actelion, AstraZeneca, Bayer, Biosensors, Eli Lilly, GE, Glaxo-SmithKline, Ikeria, Merck, Novartis, Servier, and Roche; research grants from Abbott Vascular, AstraZeneca, Biosensors, Boston Scientific, Novartis, Canadian Institute of Health Research, and National Institutes of Health; internal review committee for Canadian Institute of Health Research; and cochair of the Canadian Cardiovascular Society Antiplatelet Guidelines Committee.

search Institute, Mayo Clinic, Mount Sinai School of Medicine, Population Health

REFERENCES

1. Capodanno D, Angiolillo DJ. Management of antiplatelet and anticoagulant therapy in patients with atrial fibrillation in the setting of acute coronary syndromes or percutaneous coronary interventions. *Circ Cardiovasc Interv.* 2014;7:113–124. doi: 10.1161/CIRCINTERVENTIONS. 113.001150.

- Capodanno D, Angiolillo DJ. Triple antithrombotic therapy at the intercept between threats and opportunities: don't throw out the baby with the bath water. JACC Cardiovasc Interv. 2017;10:1086–1088. doi: 10.1016/j.jcin.2017.03.028.
- Holmes DR Jr, Kereiakes DJ, Kleiman NS, Moliterno DJ, Patti G, Grines CL. Combining antiplatelet and anticoagulant therapies. J Am Coll Cardiol. 2009;54:95–109. doi: 10.1016/j.jacc.2009.03.044.
- Paikin JS, Wright DS, Crowther MA, Mehta SR, Eikelboom JW. Triple antithrombotic therapy in patients with atrial fibrillation and coronary artery stents. *Circulation*. 2010;121:2067–2070. doi: 10.1161/ CIRCULATIONAHA.109.924944.
- Angiolillo DJ, Goodman SG, Bhatt DL, Eikelboom JW, Price MJ, Moliterno DJ, Cannon CP, Tanguay JF, Granger CB, Mauri L, Holmes DR, Gibson CM, Faxon DP. Antithrombotic therapy in patients with atrial fibrillation undergoing percutaneous coronary intervention: a North American perspective–2016 update. *Circ Cardiovasc Interv.* 2016;9: e004395.
- Gibson CM, Mehran R, Bode C, Halperin J, Verheugt FW, Wildgoose P, Birmingham M, Ianus J, Burton P, van Eickels M, Korjian S, Daaboul Y, Lip GY, Cohen M, Husted S, Peterson ED, Fox KA. Prevention of bleeding in patients with atrial fibrillation undergoing PCI. N Engl J Med. 2016;375:2423–2434.
- Cannon CP, Bhatt DL, Oldgren J, Lip GYH, Ellis SG, Kimura T, Maeng M, Merkely B, Zeymer U, Gropper S, Nordaby M, Kleine E, Harper R, Manassie J, Januzzi JL, Ten Berg JM, Steg PG, Hohnloser SH; RE-DUAL PCI Steering Committee and Investigators. Dual antithrombotic therapy with dabigatran after PCI in atrial fibrillation. *N Engl J Med.* 2017;377:1513–1524. doi: 10.1056/NEJMoa1708454.
- Gibson CM, Pinto DS, Chi G, Arbetter D, Yee M, Mehran R, Bode C, Halperin J, Verheugt FW, Wildgoose P, Burton P, van Eickels M, Korjian S, Daaboul Y, Jain P, Lip GY, Cohen M, Peterson ED, Fox KA. Recurrent hospitalization among patients with atrial fibrillation undergoing intracoronary stenting treated with 2 treatment strategies of rivaroxaban or a dose-adjusted oral vitamin K antagonist treatment strategy. *Circulation*. 2017;135:323–333.
- Dewilde WJ, Oirbans T, Verheugt FW, Kelder JC, De Smet BJ, Herrman JP, Adriaenssens T, Vrolix M, Heestermans AA, Vis MM, Tijsen JG, van 't Hof AW, ten Berg JM; WOEST Study Investigators. Use of clopidogrel with or without aspirin in patients taking oral anticoagulant therapy and undergoing percutaneous coronary intervention: an openlabel, randomised, controlled trial. *Lancet*. 2013;381:1107–1115. doi: 10.1016/S0140-6736(12)62177-1.
- Fiedler KA, Maeng M, Mehilli J, Schulz-Schüpke S, Byrne RA, Sibbing D, Hoppmann P, Schneider S, Fusaro M, Ott I, Kristensen SD, Ibrahim T, Massberg S, Schunkert H, Laugwitz KL, Kastrati A, Sarafoff N. Duration of triple therapy in patients requiring oral anticoagulation after drug-eluting stent implantation: the ISAR-TRIPLE Trial. J Am Coll Cardiol. 2015;65:1619– 1629. doi: 10.1016/j.jacc.2015.02.050.
- Piccini JP, Jones WS. Triple therapy for atrial fibrillation after PCI. N Engl J Med. 2017;377:1580–1582. doi: 10.1056/NEJMe1710753.
- Piccini JP, Jones WS. Dual antithrombotic therapy with dabigatran after PCI in atrial fibrillation. N Engl J Med. 2018;378:486. doi: 10.1056/NEJMc1715183.
- Cavallari I, Patti G. Meta-analysis comparing the safety and efficacy of dual versus triple antithrombotic therapy in patients with atrial fibrillation undergoing percutaneous coronary intervention. *Am J Cardiol.* 2018;121:718–724. doi: 10.1016/j.amjcard.2017.12.014.
- 14. Golwala HB, Cannon CP, Steg PG, Doros G, Qamar A, Ellis SG, Oldgren J, Ten Berg JM, Kimura T, Hohnloser SH, Lip GYH, Bhatt DL. Safety and efficacy of dual vs. triple antithrombotic therapy in patients with atrial fibrillation following percutaneous coronary intervention: a systematic review and meta-analysis of randomized clinical trials. *Eur Heart J*. 2018;39:1726–1735a. doi: 10.1093/eurheartj/ehy162.
- 15. Vranckx P, Lewalter T, Valgimigli M, Tijssen JG, Reimitz PE, Eckardt L, Lanz HJ, Zierhut W, Smolnik R, Goette A. Evaluation of the safety and efficacy of an edoxaban-based antithrombotic regimen in patients with atrial fibrillation following successful percutaneous coronary intervention (PCI) with stent placement: rationale and design of the ENTRUST-AF PCI trial. *Am Heart J.* 2018;196:105–112. doi: 10.1016/j.ahj.2017.10.009.
- Lopes RD, Vora AN, Liaw D, Granger CB, Darius H, Goodman SG, Mehran R, Windecker S, Alexander JH. An open-label, 2 x 2 factorial, randomized

controlled trial to evaluate the safety of apixaban vs. vitamin K antagonist and aspirin vs. placebo in patients with atrial fibrillation and acute coronary syndrome and/or percutaneous coronary intervention: rationale and design of the AUGUSTUS Trial. *Am Heart J.* 2018;200:17–23. doi: 10.1016/j.ahj.2018.03.001.

- Faxon DP, Eikelboom JW, Berger PB, Holmes DR, Bhatt DL, Moliterno DJ, Becker RC, Angiolillo DJ. Consensus document: antithrombotic therapy in patients with atrial fibrillation undergoing coronary stenting: a North-American perspective. *Thromb Haemost*. 2011;106:572–584. doi: 10.1160/TH11-04-0262.
- Faxon DP, Eikelboom JW, Berger PB, Holmes DR Jr, Bhatt DL, Moliterno DJ, Becker RC, Angiolillo DJ. Antithrombotic therapy in patients with atrial fibrillation undergoing coronary stenting: a North American perspective: executive summary. *Circ Cardiovasc Interv.* 2011;4:522–534. doi: 10.1161/CIRCINTERVENTIONS.111.965186.
- 19. Lip GY, Huber K, Andreotti F, Arnesen H, Airaksinen JK, Cuisset T, Kirchhof P, Marín F; Consensus Document of European Society of Cardiology Working Group on Thrombosis. Antithrombotic management of atrial fibrillation patients presenting with acute coronary syndrome and/or undergoing coronary stenting: executive summary–a consensus document of the European Society of Cardiology Working Group on Thrombosis, endorsed by the European Heart Rhythm Association (EHRA) and the European Association of Percutaneous Cardiovascular Interventions (EAPCI). *Eur Heart J.* 2010;31:1311–1318. doi: 10.1093/eurheartj/ehq117.
- 20. Lip GY, Windecker S, Huber K, Kirchhof P, Marin F, Ten Berg JM, Haeusler KG, Boriani G, Capodanno D, Gilard M, Zeymer U, Lane D, Storey RF, Bueno H, Collet JP, Fauchier L, Halvorsen S, Lettino M, Morais J, Mueller C, Potpara TS, Rasmussen LH, Rubboli A, Tamargo J, Valgimigli M, Zamorano JL; Document Reviewers. Management of antithrombotic therapy in atrial fibrillation patients presenting with acute coronary syndrome and/or undergoing percutaneous coronary or valve interventions: a joint consensus document of the European Society of Cardiology Working Group on Thrombosis, European Heart Rhythm Association (EHRA), European Association of Percutaneous Cardiovascular Interventions (EAPCI) and European Association of Acute Cardiac Care (ACCA) endorsed by the Heart Rhythm Society (HRS) and Asia-Pacific Heart Rhythm Society (APHRS). *Eur Heart J.* 2014;35:3155–3179. doi: 10.1093/eurheartj/ehu298.
- 21. Kirchhof P, Benussi S, Kotecha D, Ahlsson A, Atar D, Casadei B, Castella M, Diener HC, Heidbuchel H, Hendriks J, Hindricks G, Manolis AS, Old-gren J, Popescu BA, Schotten U, Van Putte B, Vardas P. 2016 ESC guide-lines for the management of atrial fibrillation developed in collaboration with EACTS: the Task Force for the management of atrial fibrillation of the European Society of Cardiology (ESC) developed with the special contribution of the European Heart Rhythm Association (EHRA) of the ESC endorsed by the European Stroke Organisation (ESO). *Eur Heart J*. 2016;37:2893–2962.
- 22. January CT, Wann LS, Alpert JS, Calkins H, Cigarroa JE, Cleveland JC Jr, Conti JB, Ellinor PT, Ezekowitz MD, Field ME, Murray KT, Sacco RL, Stevenson WG, Tchou PJ, Tracy CM, Yancy CW; ACC/AHA Task Force Members. 2014 AHA/ACC/HRS guideline for the management of patients with atrial fibrillation: executive summary: a report of the American College of Cardiology/American Heart Association Task Force on Practice Guidelines and the Heart Rhythm Society. *Circulation*. 2014;130:2071–2104. doi: 10.1161/CIR.00000000000000000.
- 23. Valgimigli M, Bueno H, Byrne RA, Collet JP, Costa F, Jeppsson A, Jüni P, Kastrati A, Kolh P, Mauri L, Montalescot G, Neumann FJ, Petricevic M, Roffi M, Steg PG, Windecker S, Zamorano JL, Levine GN; ESC Scientific Document Group; ESC Committee for Practice Guidelines (CPG); ESC National Cardiac Societies. 2017 ESC focused update on dual antiplatelet therapy in coronary artery disease developed in collaboration with EACTS: the Task Force for dual antiplatelet therapy in coronary artery disease developed in collaboration with EACTS: the European Society of Cardiology (ESC) and of the European Association for Cardio-Thoracic Surgery (EACTS). *Eur Heart J.* 2018;39:213–260. doi: 10.1093/eurheartj/ehx419.
- 24. Mehta SR, Bainey KR, Cantor WJ, Lordkipanidzé M, Marquis-Gravel G, Robinson SD, Sibbald M, So DY, Wong GC, Abunassar JG, Ackman ML, Bell AD, Cartier R, Douketis JD, Lawler PR, McMurtry MS, Udell JA, van Diepen S, Verma S, Mancini GBJ, Cairns JA, Tanguay JF; members of the Secondary Panel. 2018 Canadian Cardiovascular Society/Canadian Association of Interventional Cardiology focused update of the guidelines for the use of antiplatelet therapy. *Can J Cardiol*. 2018;34:214–233. doi: 10.1016/j.cjca.2017.12.012.

- Moon JY, Franchi F, Rollini F, Angiolillo DJ. Evolution of coronary stent technology and implications for duration of dual antiplatelet therapy. *Prog Cardiovasc Dis.* 2018;60:478–490. doi: 10.1016/j.pcad. 2017.12.004.
- 26. Bittl JA, Baber U, Bradley SM, Wijeysundera DN. Duration of dual antiplatelet therapy: a systematic review for the 2016 ACC/AHA guideline focused update on duration of dual antiplatelet therapy in patients with coronary artery disease: a report of the American College of Cardiology/ American Heart Association Task Force on Clinical Practice Guidelines. *Circulation*. 2016;134:e156–e178.
- Connolly SJ, Ezekowitz MD, Yusuf S, Eikelboom J, Oldgren J, Parekh A, Pogue J, Reilly PA, Themeles E, Varrone J, Wang S, Alings M, Xavier D, Zhu J, Diaz R, Lewis BS, Darius H, Diener HC, Joyner CD, Wallentin L; RE-LY Steering Committee and Investigators. Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med*. 2009;361:1139–1151. doi: 10.1056/NEJMoa0905561.
- Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, Breithardt G, Halperin JL, Hankey GJ, Piccini JP, Becker RC, Nessel CC, Paolini JF, Berkowitz SD, Fox KA, Califf RM; ROCKET AF Investigators. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. *N Engl J Med.* 2011;365:883–891. doi: 10.1056/NEJMoa1009638.
- 29. Granger CB, Alexander JH, McMurray JJ, Lopes RD, Hylek EM, Hanna M, Al-Khalidi HR, Ansell J, Atar D, Avezum A, Bahit MC, Diaz R, Easton JD, Ezekowitz JA, Flaker G, Garcia D, Geraldes M, Gersh BJ, Golitsyn S, Goto S, Herrnosillo AG, Hohnloser SH, Horowitz J, Mohan P, Jansky P, Lewis BS, Lopez-Sendon JL, Pais P, Parkhomenko A, Verheugt FW, Zhu J, Wallentin L; ARISTOTLE Committees and Investigators. Apixaban versus warfarin in patients with atrial fibrillation. N Engl J Med. 2011;365:981–992. doi: 10.1056/NEJMoa1107039.
- Giugliano RP, Ruff CT, Braunwald E, Murphy SA, Wiviott SD, Halperin JL, Waldo AL, Ezekowitz MD, Weitz JI, Špinar J, Ruzyllo W, Ruda M, Koretsune Y, Betcher J, Shi M, Grip LT, Patel SP, Patel I, Hanyok JJ, Mercuri M, Antman EM; ENGAGE AF-TIMI 48 Investigators. Edoxaban versus warfarin in patients with atrial fibrillation. *N Engl J Med*. 2013;369:2093–2104. doi: 10.1056/NEJMoa1310907.
- Ruff CT, Giugliano RP, Braunwald E, Hoffman EB, Deenadayalu N, Ezekowitz MD, Camm AJ, Weitz JI, Lewis BS, Parkhomenko A, Yamashita T, Antman EM. Comparison of the efficacy and safety of new oral anticoagulants with warfarin in patients with atrial fibrillation: a meta-analysis of randomised trials. *Lancet*. 2014;383:955–962. doi: 10.1016/S0140-6736(13)62343-0.
- 32. Connolly SJ, Pogue J, Eikelboom J, Flaker G, Commerford P, Franzosi MG, Healey JS, Yusuf S; ACTIVE W Investigators. Benefit of oral anticoagulant over antiplatelet therapy in atrial fibrillation depends on the quality of international normalized ratio control achieved by centers and countries as measured by time in therapeutic range. *Circulation*. 2008;118:2029– 2037. doi: 10.1161/CIRCULATIONAHA.107.750000.
- Rossini R, Musumeci G, Lettieri C, Molfese M, Mihalcsik L, Mantovani P, Sirbu V, Bass TA, Della Rovere F, Gavazzi A, Angiolillo DJ. Long-term outcomes in patients undergoing coronary stenting on dual oral antiplatelet treatment requiring oral anticoagulant therapy. *Am J Cardiol.* 2008;102:1618–1623. doi: 10.1016/j.amjcard.2008.08.021.
- 34. Levine GN, Bates ER, Bittl JA, Brindis RG, Fihn SD, Fleisher LA, Granger CB, Lange RA, Mack MJ, Mauri L, Mehran R, Mukherjee D, Newby LK, O'Gara PT, Sabatine MS, Smith PK, Smith SC Jr; Focused Update Writing Group. 2016 ACC/AHA guideline focused update on duration of dual antiplatelet therapy in patients with coronary artery disease: a report of the American College of Cardiology/American Heart Association Task Force on Clinical Practice Guidelines. *Circulation*. 2016;134:e123–e155.
- 35. Levine GN, Bates ER, Blankenship JC, Bailey SR, Bittl JA, Cercek B, Chambers CE, Ellis SG, Guyton RA, Hollenberg SM, Khot UN, Lange RA, Mauri L, Mehran R, Moussa ID, Mukherjee D, Nallamothu BK, Ting HH; American College of Cardiology Foundation; American Heart Association Task Force on Practice Guidelines; Society for Cardiovascular Angiography and Interventions. 2011 ACCF/AHA/SCAI guideline for percutaneous coronary intervention: a report of the American College of Cardiology Foundation/American Heart Association Task Force on Practice Guidelines and the Society for Cardiovascular Angiography and Interventions. 2011;124:2574–2609.
- Wiviott SD, Braunwald E, McCabe CH, Montalescot G, Ruzyllo W, Gottlieb S, Neumann FJ, Ardissino D, De Servi S, Murphy SA, Riesmeyer J, Weerakkody G, Gibson CM, Antman EM; TRITON-TIMI 38 Investigators. Prasugrel versus clopidogrel in patients with acute coronary syndromes. N Engl J Med. 2007;357:2001–2015. doi: 10.1056/ NEJMoa0706482.

- Wallentin L, Becker RC, Budaj A, Cannon CP, Emanuelsson H, Held C, Horrow J, Husted S, James S, Katus H, Mahaffey KW, Scirica BM, Skene A, Steg PG, Storey RF, Harrington RA, Freij A, Thorsén M; PLATO Investigators. Ticagrelor versus clopidogrel in patients with acute coronary syndromes. *N Engl J Med*. 2009;361:1045–1057. doi: 10.1056/NEJMoa0904327.
- Franchi F, Angiolillo DJ. Novel antiplatelet agents in acute coronary syndrome. Nat Rev Cardiol. 2015;12:30–47. doi: 10.1038/nrcardio.2014.156.
- Sarafoff N, Martischnig A, Wealer J, Mayer K, Mehilli J, Sibbing D, Kastrati A. Triple therapy with aspirin, prasugrel, and vitamin K antagonists in patients with drug-eluting stent implantation and an indication for oral anticoagulation. J Am Coll Cardiol. 2013;61:2060–2066. doi: 10.1016/j.jacc.2013.02.036.
- Capodanno D, Mehran R, Valgimigli M, Baber U, Windecker S, Vranckx P, Dangas G, Rollini F, Kimura T, Collet JP, Gibson CM, Steg PG, Lopes RD, Gwon HC, Storey RF, Franchi F, Bhatt DL, Serruys PW, Angiolillo DJ. Aspirinfree strategies in cardiovascular disease and cardioembolic stroke prevention. *Nat Rev Cardiol*. 2018;15:480–496. doi:10.1038/s41569-018-0049-1.
- Angiolillo DJ, Ueno M, Goto S. Basic principles of platelet biology and clinical implications. *Circ J.* 2010;74:597–607.
- Angiolillo DJ, Rollini F, Storey RF, Bhatt DL, James S, Schneider DJ, Sibbing D, So DYF, Trenk D, Alexopoulos D, Gurbel PA, Hochholzer W, De Luca L, Bonello L, Aradi D, Cuisset T, Tantry US, Wang TY, Valgimigli M, Waksman R, Mehran R, Montalescot G, Franchi F, Price MJ. International expert consensus on switching platelet P2Y₁₂ receptor-inhibiting therapies. *Circulation*. 2017;136:1955–1975. doi: 10.1161/CIRCULATIONAHA.117.031164.